
Dialogues template |  XX.2017 1

The Role of Science, Technology and 
Innovation in Global

Water Challenges

March 20, 2018

Brasília/DF - Brazil



Dialogues template |  XX.2017 2

OPENING CERIMONY

Prof. Dr. Alvaro Prata
Secretary of Technological Development and Innovation (MCTIC)

Mr. Joelson Vellozo Jr.
Deputy Director of Public Management Modernization (MPDG)

Minister Carlos Perez
Director of the Department of Europe (MRE)

Ambassador Benedicto Fonseca Filho
Director Wof the Department of Scientific and Technological Themes (MRE)

Ambassador João Gomes Cravinho
Head of the Delegation of the European Union to Brazil (DELBRA)



Dialogues template |  XX.2017 3

MODERATORS

Dr. Dominique Darmendrail
[...]
Impact on TOC Marginal About 40% removal ca. 95% removal

Post-treatment
Biological post-treatment

required
Filtration In wastewater not

Auxiallaries
Oxygen, electricity, cooling 

Water

PAC, coagulant, 

flocculant, power

Electricity, anti-scalants, cleaning 

agents

Energy demand 0.06 – 0.09 kWh/m3 0.01 – 0.04 kWh/m3 0.4 - 1 kWh/m3

Cost
0.08 EUR/m3

8 EUR/cap/a

0.12 EUR/m3

12 EUR/cap/a
0.4 – 0.8 EUR/m3



Dialogues template |  XX.2017 16

Potential biodegradation pathway of Iopromide

Degradation occurs, but stable intermediates persist in the environment.

Source: Schultz et al., 2009

O

NH O H
O H

O N O H

O H

I

NH

O

O

I

I O

O

O

NH O H

O H

O N O H

O H

I

NH

O
O

I

I

O

O

NH O H
O H

O N O H

O H

I

NH

O
O

I

I O

O

N H O H

O H

O N O H

O H

I

NH

O
O

I

I

Iopromide TP 819 (3)

TP 805 B (2)

TP 805 A (1)
O

NH 2

O N O H
O H

I

NH

O
O

I

I O

O

NH O H
O H

O NH

I

NH

O

O

I

I

O

O

NH O H
O H

O N O H

O

I

NH

O
O

I

I O

O

TP 817 A (5)

O

NH 2

O N O H

O

I

NH

O

O

I

I O

O

NH

O N O H

O

I

NH

O

O

I

I O
O H

O

TP 731 B (8)

TP 731 A (7)

TP 729 A (4)

TP 787 A (6)

O

NH 2

O N

I

NH

O
O

I

I

O H

O

O

NH

O N

I

NH

O

O

I

I
O H

O

O H

O

O

NH

O NH

I

NH

O
O

I

I
O H

O

TP 701 A (11)

TP 759 (9)

TP 701 B (10)

O

NH 2

O NH

I

N H

O

O

I

I

TP 643 (12)

I I

I
I

III

III

II

II
IV

III

IV

V

V

V

V

III

III

IV + V

II + IV

II + IV

II + IV

IV + V

V



Dialogues template |  XX.2017 17

downstream of

125 WWTP**

(15% of total pe)

abc

Source: modified from Schaar & Kreuzinger, Österr Wasser- und Abfallw 2017· 69:340–345

[mg/L]

< 0.001

0.001 - 0.01

0.01 - 0.1

0.1 - 1

> 1

no Q95%available

discharge to lake

Source: Götz et al. EST 2012, PEC = predicted environmental concentration, PNEC predicted no effect concentration

PNECDCF

PECDCF

Modeled Diclofenac risk potential in Swiss rivers 

Estimated concentrations based on consumption data and Q95% river flow 



Dialogues template |  XX.2017 18

Micropollutant strategy in Germany

Integrated approach: All the relevant stakeholders should be involved in a fair and 
representative way.

Primary objective: compliance with the existing water protection quality targets (e.g. Water 
Framework Directive)

Three pillars:

• Source-oriented measures e.g. import restrictions on textiles treated with pollutants, 
limitations of PAH emissions or information activities regarding the application and use of 
pharmaceuticals and biocides

• Decentralized measures reduce emissions of micropollutants at the point of discharge from 
e.g. medical facilities, industries, etc.

• End-of-pipe measures mainly address emissions from municipal sewage treatment plants 
and from discharging rainwater or combined waste water and stormwater run-off. 

Source: German EPA, UBA TEXTE 87/2014 „Measures to reduce micropollutant emissions to water“ 



Dialogues template |  XX.2017 19

Legal development: Switzerland

The new Swiss Waters Protection Act (Swiss WPA 814.20 in combination with Water Protection 
Ordinance 814.201) defined the additional requirements for upgradation of wastewater 
treatment plants to remove organic micropollutants was issued in 2017 and enters into force 
in 2021 with the following main aspects:

• 80% removal target for micropollutants measured for the treatment train of the WWTP from 
inlet to final outlet on basis of indicator compounds: e.g. diclofenac, carbamazepine, 
benzotriazole

• 100 out of 759 most relevant WW treatment plants to be equipped in the next 20 years 

• Aim to halve the discharge of TOrC into the receiving waters of Switzerland by 2040

• Candidate technologies: ozonation and activated carbon adsorption

• Cost coverage through national fund (75% of the total investment costs) and fees from the 
wastewater

Source: WPA & WPO, 2016



Dialogues template |  XX.2017 20

1. Micropollutants and other contaminants of emerging concern have been 

identified as key risk for safe water supply and the (aquatic) environment

2. There are still large knowledge gaps regarding the health and 

environmental impact of the myriads of compounds and their combinations.

3. Scientific based approaches exist and support a targeted and case specific 

control strategy along the water cycle and main sources of pollution.

4. Pollution control should be based on two main principles

• Source control and pollution prevention

• Decentralised removal and centralised end-of-pipe treatment

5. Pollution control is crucial for further support of circular water management

Conclusions and outlook



Dialogues template |  XX.2017 21

dialogos.setoriais@planejamento.gov.br

www.sectordialogues.org

Thank you for your attention !

Christian Kazner, PhD

University of Applied Sciences and Arts 

Northwestern Switzerland - FHNW

christian.kazner@fhnw.ch

P: +41 61 228 5456



Dialogues template |  XX.2017 22

A overview of  the Brazilian Sanitation:

State of  Art , Challenges and STI Perspectives

Eng Charles Carneiro, Dr

Water and Sanitation Company of Parana State - SANEP AR

Institute of Business and Economy of Mercosul - ISAE  / FGV



Dialogues template |  XX.2017 23

KEY POINTS

1. Introducing – a Brazilian Sanitation Overview

2. Problems and Challenges

3. STI  x  Sanitation Challenges

4. Looking at the Future



Dialogues template |  XX.2017 24

Sewer
System

Brazil 2016

22 16 30 90 49 15
139 87

395

175 166 207 179 176 163
75 77

811

88

622

394
463

288

1

241

77 1164 6
5 14 6 3

18

21

149

97
16

87
62

19 55

17
62

625

74

622

205
117

52

1

80

47
31

0

200

400

600

800

1.000

1.200

1.400

1.600

North Northeast Southeast South Midwest

Cities with SS

Num of Cities

Brazil - 5,161

Brazil - 2,495

2016

361
1623 1598

1144
435

5161

56

523

1383

374

159

2495

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

Cities with SS

Num of Cities

SNIS, 2016



Dialogues template |  XX.2017 25

INDEX (%) OF URBAN SEWAGE SYSTEM BY STATE – BRAZIL - 2016

SNIS, 2016



Dialogues template |  XX.2017 26

0,00

10,00

20,00

30,00

40,00

50,00

60,00

70,00

80,00

90,00

100,00

North Northeast Southeast South Midwest

%  SS Urban Pop %  WWT Urban Pop (WC) %  WWT - Collec / Treat 2016

13,3

34,7

83,1

49,0
56,7 59,7

18,3

36,2

48,8
43,8

52,6
44,9

81,0 79,7

69,0

92,9 92,1

74,9

0

10

20

30

40

50

60

70

80

90

100

%  SS Urban Pop %  WWT Urban Pop (WC) %  WWT - Collec / Treat 2016

Wastewater 
Treatment

Brazil 2016

SNIS, 2016



Dialogues template |  XX.2017 27

INVESTMENTS (%) IN SANITATION SERVICES BY STATE – BRAZIL - 2016

SNIS, 2016

With current RHYTM –

Target only in 2063

2016 - sewage

R$ 4,236,000.00

Ideal goal

R$ 15,500,000.00

WATER / SEWAGE – BRAZIL - 2016



Dialogues template |  XX.2017 28

MAIN  RISKS & CHALLENGES to 

SANITATION PROGRESS



Dialogues template |  XX.2017 29

SUSTAINABLE

• Loss of revenue

• Maintenance of concession contracts

• Financial imbalance in concession contracts

• Improperly strategic planning

• Funding for investments

• Feasibility and profitability from investments

• Difficulties to carry out the investment planning

• Obsolescence of asset base, technologies and facili ties

• Low attractiveness for invertors

• Relationships with others institutions

MAIN  RISKS & CHALLENGES to SANITATION PROGRESS
Sustainability Venn Diagram



Dialogues template |  XX.2017 30

SUSTAINABLE

• Improperly organizational structure

• Political influence

• Failure in quality of customer service

• Improvements in media

• Corporate image and reputation

• Accidents at work

• Comply with environmental legislation
• Balance between environmental requirements x invest ment capacity

• Failure in identifying risks associated with all pr ocess

• Failure in development and training of human resour ces 
• Low performance of employees

X

MAIN  RISKS & CHALLENGES to SANITATION PROGRESS
Sustainability Venn Diagram



Dialogues template |  XX.2017 31

PIPES MANAGEMENT
CHALLENGES

� Injuries in sewer system

� Irregular connections;

� discharge of no municipal sewage;

� solid waste at pipe system ( clothes, 
comdons, diapers, stones, fat, PET, etc...)

� Infiltration of rainwater

� Overbooking of WWTP

� Low capacity of depuration of rivers �

requiring of more complex and expensive 
solutions;

FENAJ/2128 Mato Grosso - Sábado, 28 de março de 2015
“work  at night" 

Irregular connections

Standards for dischargeEducation !

Leakages

polutants



Dialogues template |  XX.2017 32

Typical ANAEROBIC Process
UASB

BIOGAS CONVERTION
gaseous phase

SLUDGE
solid phase

Without
power input

ORGANIC MATTER

liquid phase

EFFLUENT

BIOGAS
CH4

H2S

INFLUENT
POST- TREATMENT

SLUDGE

SCUM



Dialogues template |  XX.2017 33

490 L/s 79% BOD      300 t sand 340 t waste 3400 t sludge

Typical ANAEROBIC – UASB  � WWTP CIC-Xisto - Curitiba - PR



Dialogues template |  XX.2017 34

Typical Aerobic - Activated Sludge � WWTP Belém - Curitiba PR

Liquid phase 
Gasous phase 

Solid phase 



Dialogues template |  XX.2017 35

POPULATION

SLUDGE THICKENER

ADMINISTRATION

SCREENING +
GRIT REMOVAL

EQUALIZATION TANK OF 
SLUDGE

INFLUENT

BIODIGESTION 
+ POWER ENERGY

RAW SEWAGE
PUMPING

Typical Aerobic - Activated Sludge � WWTP Belém - Curitiba PR



Dialogues template |  XX.2017 36

THE LIQUID PHASE� EFFLUENT

B

R

A

Z

I

L

I

A

N

L

E

G

I

S

L

A

T

I

O

N

3

5

7

/

2

0

0

5

≅ 90 parameters



Dialogues template |  XX.2017 37

Main emission points

THE GASOUS PHASE� BIOGAS (H2S + NH3)



Dialogues template |  XX.2017 38

THE SOLID PHASE� SLUDGE

CHALLENGES

• Infrastructure: equipments and utilities

• Area: demands large areas to management and storage

• Odor: “control” of emissions

• Monitoring: labs for quality coontrol

• Profile: chemical, biological e physical features for management

• Legislation: comply standards and monitoring



Dialogues template |  XX.2017 39

Sampling GCV (kJ/kg) LCV (kJ/kg)

WWTP Atuba Sul 2,470 1,884

WWTP Padilha Sul 2,522 1,700

Pipelines 2,671 2,029

THE SOLID PHASE � SCUM

CHALLENGES

•Removal: alternative methods and enhancements to 
removal from reactors UASB

•Reduction: dropping of volume for easier disposal 
(screening, fat interceptors, enzymes)

•Disposal: technologies for better recovering (biomass, 
fuel)

CALORIC VALUES



Dialogues template |  XX.2017 40

Preliminary 
Treatment

Screening and
Grit Removal

Primary
Treatment

Sedimentation
Tanks

Secondary
Treatment

Activated Sludge
UASB - Ponds
Trickling filters

Tertiary
Treatment

Physical
Chemical
Biological

Advanced
Treatment

Physical
Chemical

Coarse Materials and Organic 
Matter

REMOVAL

Suspended Solids REMOVAL

Organic Matter
REMOVAL

DISINFECTION
Solids and Nutrients

REMOVAL

Micropolutants
REMOVAL

BRAZIL

EC

WASTEWATER TREATMENT 
LEVELS



Dialogues template |  XX.2017 41

THE ROLE OF SCIENCE, TECHNOLOGY 

AND INNOVATION IN THE SANITATION 

CHALLENGES

� Parana State Experience



Dialogues template |  XX.2017 42

Sludge
valorization

CH4
valorization

Conventional Activated Sludge

All next big plants in the Parana 
State will use aerobic way (Master 

Plan)

�More robustness and efficiency
�Operational safety 

� Less odor

EFFLUENT



Dialogues template |  XX.2017 43

Membrane bioreactor (MBR) � post treatment and reuse

The project assess the technical, financial and operational aspects of submerged MBR in anaerobic reactors –
UASB as post-treatment.

� Sewage Reuse  and   improve effluent quality

P a re d e  p la n a  –  
A lfa  L a va l

Hollow fiber – PAM F ib ra  o ca  –  K O C H Tubular – C-MEM

Mobile modules

* Fellow: UNAM – Mexico University

EFFLUENT



Dialogues template |  XX.2017 44

Usina Térmica

CSN

E1

E2

P1
P2

P3

ETE Q = 250 l / s

ETA IND. ARAUCÁRIA = 250 l / s

Araucária
Nitrogenados

PROJECT OF REUSE 
Sustainable solution for supplying of 

industrial water

Actived sludge + MBR + RO

EFFLUENT



Dialogues template |  XX.2017 45

[  ] H2S (ppm) EFEITO

0,0005 Pode ser detectável por pessoas

0,001 Detectável por aparelhos de alta precisão

0,3 Detectável pela maioria das pessoas

3 - 5 Odor ofensivo

10  - 20 Olhos e garganta irritados, dor de cabeça, náusea

50 - 100 Danos nos olhos, garganta e pulmões, é possível respirar por alguns minutos

150 - 250 Perda de olfato após 2 a 5 minutos, dificuldade respiratória

530 - 1000 Perda da consciência, possível morte em 30 min a 1 hora

1000 - 2000 Inconsciência instantânea, parada respiratória e morte em minutos

OMS, 1981; Savolainen, 1982

EFFECTS OF SULFUR GAS IN HUMAN BEINGS

ODOR



Dialogues template |  XX.2017 46

Special Group with aim of reducing and controling
the generation of bad odors in WWTP

Team  ODOR
�What is it and why?

H2S

NH3



Dialogues template |  XX.2017 47

EXEMPLE of ACTION PLAN  – WWTP ETE CIC XISTO:



Dialogues template |  XX.2017 48

MEETINGS WITH NEIGHBORHOOD – WWTP ETE CIC XISTO

EXTREMELY IMPORTANT !!

�RELATIONSHIP IS A KEY POINT

�NEIGHBOURS HAVE TO KNOW WHAT HAPPEN INSIDE THE WALLS 



Dialogues template |  XX.2017 49

MORE SOME TECHNOLOGICAL INNOVATIONS …

•Dimer � destruction of H 2S

•New products (oxismell, geocalcio)

•Covering of reactors � hydrostatic removal of scum

•Burners with high efficiency

•Aeration of ponds � Bio-dome 

� ODOR CONTROL

•Enhancements in shelterbelts



Dialogues template |  XX.2017 50

Sludge Composition

N P

CuCl

Fe Mo

Mn Zn

SK

B

Ca Mg

Co

Ni
Si

Cd

V

Al Pb

Cr

OM

Source of several Nutrients and Organic Matter

Neutralization of acidity and Hygienization: when CaO is used (50% DM)



Dialogues template |  XX.2017 51

1990 – Starting – 1º Interdisciplinary Research Program
+ de 200 researchers- 27 Institutions - 10 Brazilian States

1994 – 1º Pilot Scale

1999 - Large Scale

Agriculture Disposal of Sludge in Paraná State - BRAZIL

2016 - Publication UN
Recommendation as “Good 
Practicing”

2007 - All main cities in Paraná State
2007 - Award Finep of Technological Innovation

15 books so far…



Dialogues template |  XX.2017 52

100 Kg 
WET SLUDGE
(TS ~ 18 %)

Disposal/Use of sewage sludge, 

biogas and scum !

DRY SLUDGE
(TS ~ 88 %)

INCINERATION
6-8 Kg ASH
(TS ~ 88 %)

BIOGAS
(65-80% CH4)

� UNDER CONSTRUCTION

Sewage sludge and scum drying and incineration
� for large-sized WWTP



Dialogues template |  XX.2017 53

� Treatment (anaerobic)  of sewage sludge + organic waste (1000 t) with power 

generation (2.8 MW � 3.6 MW)



Dialogues template |  XX.2017 54

� Sanitation is expensive (projects and construction)

� Investments are poor than necessity and improperly managed

� Protection of aquatic ecosystems

� High level standards (targets above of real reaching)

� Households are not aware to pay by high level treatment 

technologies

� Unawareness about collective environmental responsibility

Final Remarks



Dialogues template |  XX.2017 55

OBRIGADO !
Charles Carneiro

Companhia de Saneamento do Paraná – SANEPAR
Instituto Superior de Economia e Administração – ISA E / FGV

E-mail: charlesc@sanepar.com.br



Dialogues template |  XX.2017 56

Panel 2 – Contributions of Science, Technology and Innovation 
(STI) to cope with water crisis

Contributions of STI to cope with water crisis: the case of Brazil 
Prof. Dr. Antonio Eduardo Lanna
Brazilian Water Resources Consultant

Contributions of STI to cope with water crisis / Extreme events: the case of the E.U
Prof. Dr. Olli-Matti Verta

Finnish Ministry of Agriculture and Forestry



Dialogues template |  XX.2017 57

Contributions of STI to cope 
with water crisis: 
the case of Brazil

A. Eduardo Lanna
Water resources consultant



Dialogues template |  XX.2017 58

� Contributions of STI:
1. Water desalination!

• STI: develop efficient 
methods (now, <US$ 
1/m3); 

2. Increase water 
efficiency!
• STI: 1) irrigation methods, 

2) reduce losses (~40%) in 
urban distribution systems, 
3) reuse of water and 4) 
use of sewage waters; 

3. Water transfers!

Brazil’s water quantity crisis: urban areas 
� Water quantity: